
Model No.AF550H BRAD NAILER



Model No.AF550H BRAD NAILER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
/∕ld NoteO Note1

00O 2504603O -op cap coTer vblac(k O

001 6O)1)435 -/∕P 8AP O

006 1O62)C37 /∕ RIN9 6O O

002 212O1030 REAR 8GUHI/∕N O S

0023O 21272C3) REAR 8GUHI/∕N /∕ O

005 1O6O)73C /∕3ring O2 O

004 O5)4)435 DriTer complete O

00C 1O62O130 /∕ RIN9 17 O

00) 212OO43O D3RIN9 1O.5 O

007 66O)603O 8ylinder O

0O0 212OO735 FR/∕N- 8GUHI/∕N O

0OO 212OO)3C Front seal O S

0OO3O 2121663C Front seal * O

0O1 126O0535 /∕NE3-/∕G8H </∕IN- H11PM O

0O6 1)41)032 8AP 7 O

0O2 14565634 HEJ. U/∕8XE- HEAD B/∕L- M2JO1 1

0O5 2504613C EKhaxst coTer vblac(k O

0O4 2O6O1637 FIL-ER O

0OC 711O1C35 HEJ. U/∕8XE- HEAD B/∕L- M2JO4 2

0O) 6O)1)C36 INLE- 8AP O

0O7 2O6O113O INLE- FIL-ER O

010 212OOC37 Ueal ring O

01O 1O6O6)32 /∕3ring OO.1 O S

01O3O 1O6O7232 /∕3RIN9 7.5 * O

011 1O6O0537 /∕ RIN9 OO O

016 66O)613C PIPE O

012 1O6O6)32 /∕3ring OO.1 O S

0123O 1O6O7232 /∕3RIN9 7.5 * O

015 )4515232 Name plate AF550H O

014 O))55630 Hoxsing set O S

DO0 IN8. 1Cu1)

0143O O))40O35 Hoxsing set J O

DO0 IN8. 1Cu1)

01C )O760C3O Ma(ita logo label vRk AF550H O S

01C3O )O76O634 Ma(ita logo label R J O

01) )O760436 Ma(ita logo label vLk AF550H O S

01)3O )O76O232 Ma(ita logo label L J O

017 75O0C53O UPRIN9 PIN 631) O

060 75O0C53O UPRIN9 PIN 631) O

06O 75O0C13C UPRIN9 PIN 6312 O S

06O3O 15)06C36 UPRIN9 PIN 6314 * O

061 6O014636 IDLER O

066 6O01423O IDLER 9GIDE O S

0663O 6O01743) IDLER 9GIDE U O

062 6O014C35 Lin( bloc( O S

0623O 6O06O134 Lin( bloc( U O

065 25046635 -rigger O



064 75O0O037 UPRIN9 PIN 13O2 O

06C 15411O32 PIN 6 O

06) 16O)5431 -ENUI/∕N UPRIN9 2 O

067 14)1O)3O PIN 1 O

020 16O6073O 8/∕MPREUUI/∕N UPRIN9 5 O

02O 75O00O30 UPRIN9 PIN 13) O

021 61272)35 Loc( pin O

026 250C)430 Xnob O

022 15411O32 PIN 6 O

025 25046O37 -rigger base O S

0253O 25O01C3C -rigger base U O S

02531 25O66131 -rigger base U O

024 16204C3) 8/∕MPREUUI/∕N UPRIN9 5 O

02C 14)1O737 Headed shoxlder pin 2 O S

02C3O 14)12631 Headed shoxlder pin 2 /∕ O

02) 16204732 8ompression spring 5 O S

02)3O 162O0034 8ompression spring 4 U O

027 6O014537 Utopper O S

0273O 6O06O632 Utopper /∕ O

050 6O01443C Ad,xster O

05O 16656631 -orsion spring 2 O

051 1570073O PGUH NG- 6 O

052 O4554)32 Arm O

054 O5)4)C36 8ontact arm complete O

05C 6O014)36 FR/∕N- DRIjER 9GIDE O

05) 1442503O HeK soc(et bxtton head bolt M5
J4

1 S

05)3O 1445CC3C HeK soc(et bxtton head bolt M5
J4

* 1

057 66O)6635 MagaVine O

040 14424631 HeK soc(et set screw vzlat pointk 
M6J2

O S

0403O 1447773O H.U.UE- U8REfvFLA- P/∕IN-kM6J
2

/∕ O

04O 75O00232 UPRIN9 PIN 13O0 O

046 6O01C034 Uet plate O

042 14464732 HEJ U/∕8XE- HEAD B/∕L- M5J10 1

045 1620C636 8ompression spring 6 O S

0453O 16207735 8ompression spring 6 U O

044 6O01CO32 REAR DRIjER 9GIDE O

04C 1442503O HeK soc(et bxtton head bolt M5
J4

1 S

04C3O 1445CC3C HeK soc(et bxtton head bolt M5
J4

* 1

04) 14565634 HEJ. U/∕8XE- HEAD B/∕L- M2JO1 1

0C0 75O00232 UPRIN9 PIN 13O0 O

0CO 1660O)3) 8/∕MPREUUI/∕N UPRIN9 6 O

0C1 6O0OC43) U-/∕PPER O

0C6 6O01473O Pxsher O

0C4 62575535 Nail plate O

0CC 62575O36 Nail gxide plate A )

0C) 62575436 Nail gxide plate B 1

0C7 16112234 Leaz spring O



0)0 16112234 Leaz spring O

0)1 6257513O 8oTer plate O

0)6 14425O37 Bind head tapping screw 2JO1 O S

0)63O 14401034 -APPIN9 U8REf 2JO1 * O

0)2 O5)C5031 Ulide door complete O S

0)23O O21)043O Ulide door complete * O

0)5 212O1134 MA9AWINE BGMPER O

0)4 75O0C53O UPRIN9 PIN 631) O

0)C 15)0663O UPRIN9 PIN 6311 O

0)) 16607C34 8/∕MPREUUI/∕N UPRIN9 C O

0)7 6257523C L/∕8X LEjER O

070 1620CO3C 8ompression spring 4 O

07O 62575C3O 9GIDE PIPE O

071 75O0O636 UPRIN9 PIN 13O4 O

076 14565634 HEJ. U/∕8XE- HEAD B/∕L- M2JO1 1

072 14570735 HEJ. U/∕8XE- HEAD B/∕L- M5JO2 O

075 62575637 </∕IN- O

074 1O66O03) /∕ RIN9 10 O

07C 1O66C632 /∕ RIN9 11 O

07) 66O)6O37 -RI99ER jALjE 9GIDE A O

077 1O6O6C34 /∕3RIN9 OO.1 O

O00 1O6O7O30 /∕3ring O1.5 O

O0O 1O614136 /∕ RIN9 O) O

O01 2O107O36 Main TalTe O

O06 1620C037 8/∕MPREUUI/∕N UPRIN9 C O

O02 1O6O1137 /∕ RIN9 O1 O

O05 1O61C532 /∕ RIN9 O) O

O04 6127O134 -RI99ER jALjE 9GIDE B O

O0C 1O677)32 /∕3RIN9 4 O

O0) 1O677)32 /∕3RIN9 4 O

O07 2O107035 Pilot TalTe O S

O073O 25O01437 Pilot TalTe U O S

O0731 61465631 PIL/∕- jALjE U O

OO0 1O6O1137 /∕ RIN9 O1 O

OOO 16204)34 8/∕MPREUUI/∕N UPRIN9 6 O

OO1 1O606234 /∕ RIN9 6 O S

OO13O 1O64203C /∕3RIN9 6 U O

OO6 6127O231 -rigger TalTe stem O S

OO63O 6154623O -rigger TalTe stem U O S

OO631 61547O37 -RI99ER jALjE U-EM U O

OO2 1O67C73) /∕3RIN9 6 O S

OO23O 1O64203C /∕3RIN9 6 U O

OO5 1O67C73) /∕3RIN9 6 O

OO4 1O66C632 /∕ RIN9 11 O

OOC 6127O632 -rigger TalTe case O S

OOC3O 61546636 -RI99ER jALjE 8AUE U O

OO) 2O6O1535 FIL-ER B 1 S

OO7 75O0C53O UPRIN9 PIN 631) O

O10 6O01)235 Lin( leTer O

O1O O7507)3O Repair (it zor trigger O S

DO0 IN8. 74u7Cu773O0OuO02uO05uO0Cu

D10 IN8. O0)uOO0uOO1uOO23OO4



A0O O715OC3) UAFE-Z 9/∕99LE O S

A0O3O O7512431 UAFE-Z 9/∕99LE * O S

A01 O726)O36 /∕IL UGPPLZ UE- O

A06 144O003) HEJ. U/∕8XE- HEAD B/∕L- M5J60 O

A02 2O50003O H/∕/∕X O S

A023O 2511O636 H/∕/∕X /∕ O

A05 212O1O3) N/∕UE ADAP-ER 1 S

A053O 212O1O3) N/∕UE ADAP-ER /∕ 1

A04 C)610O31 HEJ. fREN8H 6 O

A0C )12)5)3O PLAU-I8 8ARRZIN9 8AUE O

8O0 O)462C3C ULIDE LA-8H UE- O

Please state Parts No. when yoxr order. Print Date O0/O0/1016


